SUPPLEMENTAL MATERIAL
Supplementary Figure 1. Antimicrobial Stewardship Custom Electronic Health Record Smartform.
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Supplementary Figure 2. Example iVent Documentation in the Electronic Health Record.
[image: C:\Users\UCW7H00471\AppData\Local\Microsoft\Windows\Temporary Internet Files\Content.Word\iVent example.PNG]
Supplementary Figure 3. Indication-Driven Order Panel in the Electronic Health Record for a) Cefazolin, b) Meropenem, and c) Piperacillin-tazobactam.
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[bookmark: _GoBack]Supplementary Figure 4. Percentage of Prospective Audit with a Recommendation. 
Note. The bolded line reflects the mean during the time period. The dashed lines represent the upper and lower control limits during the time period.














Supplementary Table 1. iVent Type
	iVent type

	Renal dose adjustment

	Dose/frequency

	Medication not indicated

	Medication indicated

	Alternative therapy

	Decrease medication frequency

	Discontinue medication

	IV to PO


Note. IV, intravenous; PO, per os











Supplemental Table 2. Infectious Problems Associated with PAF Recommendations pre-IDOE versus IDOE.
	Infectious Problem
	Pre-IDOE (N = 246), No. (%)
	IDOE (N = 166), No. (%)

	Bacteremia
	19 (8)
	12 (7)

	Bone and joint infection
	8 (3)
	1 (1)

	CNS infection
	2 (1)
	3 (2)

	Febrile neutropenia
	13 (5)
	8 (5)

	Gastrointestinal/IAI
	32 (13)
	26 (16)

	Non identified
	6 (2)
	3 (2)

	Other
	19 (8)
	26 (16)

	Prophylaxis
	51 (21)
	25 (15)

	Respiratory infection
	41 (17)
	32 (19)

	Sepsis
	43 (18)
	25 (15)

	Urinary tract infection
	12 (5)
	5 (3)


Note. CNS, central nervous system; IAI, intra-abdominal infection 








Supplemental Table 3. PAF Recommendation Types pre-IDOE versus IDOE
	Recommendation type
	Pre-IDOE
N = 246, No. (%)
	IDOE
N = 166, No. (%)

	Change agent
	77 (31)
	48 (29)

	Clarify
	19 (8)
	20 (12)

	Duration modification
	28 (11)
	22 (13)

	IV to PO
	25 (10)
	8 (5)

	Optimize dose or frequency
	26 (11)
	15 (9)

	Other
	36 (15)
	20 (12)

	Stop
	35 (14)
	33 (20)


Note. IDOE, indication-driven order entry; IV, intravenous; PO, per os
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- Pediatric Renal Antibiotic Dosing Recommendation (LPCH Housestaff Manual)

O Piperacillin/tazobactam - Prolonged infusion (PREFERRED all indications)

@ Piperacilin-tazobactam - 30-minute infusion for patients > 9 months old (Allindications)

O piperacillin-tazobactam (ZOSYN) IV - Common indications
100 mg/kg of piperacilin, IV, g6, Guidelines: Standard infusion over 30 minutes; Maximum of 4 grams of Piperacilin component per dose

O piperacillin-tazobactam (ZOSYN) IV - Liver transplant surgical site infection prophylaxis (see procedure-specific order set)
100 mg/kg of piperacilin, IV, q@hr, for 48 hours, Guidelines: Standard infusion over 30 minutes; Maximum of 4 grams of Piperacillin component per dose:

O piperacillin-tazobactam (ZOSYN) IV - Other
IV, gBhr, Guidelines: Standard infusion over 30 minutes; Maximum of 4 grams of Piperacilin component per dose
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PROGRAM

Monitoring Reports

robial Stewardship Program

Antibiotic 2
Name of Antimicrobial Piperacillin-tazobactam Filed at 08/02/2022 1358
Route IV Filed at 08/02/2022 1358
Is med active? Yes Filed at 08/02/2022 1358
Microbiological culture positive No Filed at 08/02/2022 1358
during encounter?
Attending MD Dictation 15152 Filed at 08/02/2022 1358
Number
Service General Surgery Filed at 08/02/2022 1358
Infectious Disease Consulting  No Filed at 08/02/2022 1358
for Patient
Infectious Problem Perioperative ppx Filed at 08/02/2022 1358
Is the order’s indication Yes Filed at 08/02/2022 1358
accurate?
Recommendation Type 1 Stop (No indication) Filed at 08/02/2022 1358
Recommendation Type 1 No Filed at 08/02/2022 1358
Followed?

Reason Recommendation Not Patient situation changed [ [¢/f SSI] Filed at 08/02/2022 1358
Followed
Date Recommendation was  08/01/22 Filed at 08/02/2022 1358

Followed
Date of Contact 08/02/22 Filed at 08/02/2022 1358
Name of Person Called v < 2t 05/02/2022 1358

Provider type Medical Resident Filed at 08/02/2022 1358
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If multiple infectious problems are identified, select the dose recommendation for the more severe indication.
Dose recommendations are based on normal renal function. Dose adjust for impaired renal function:

- Ped

ic Renal Antibiotic Dosing Recommendations (LPCH Housestaff Manual)
O ceFAZolin (KEFZOL) IV - Urinary Tract Infection, Mild to Moderate Skin and Soft Tissue Infection
16:5 mg/kg, IV, q8hr, Guidelines: Maximum of 1 gram per dose.

O ceFAZolin (KEFZOL) IV - Bacteremia/Endocarditis, Bone/Joint Infection, Severe Skin and Soft Tissue Infection
33 mg/kg, IV, qBh, Guidelines: Maximum of 2 grams per dose

O ceFAZolin (KEFZOL) IV - Respiratory infection due to MSSA
50 mg/kg, IV, q8hr, Guidelines: Maximum of 2 grams per dose

O ceFAZolin (KEFZOL) IV - Surgical site infection prophylaxis (see procedure-specific order set)
30 mg/kg, IV, q8hr, for 3 doses, Guidelines: Maximum dose of 2 grams (3 grams if patient weighs more than 120 kg)

O ceFAZolin (KEFZOL) IV - Other
IV, g8, Guidelines: Masimum of 2 grams per dose
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Meropenem IV Pediatric (> 2 weeks old) and Adult (NOT obstetrics)

If multiple infectious problems are identified, select the dose recommendation for the more severe indication.
Dose recommendations are based on normal renal function. Dose adjust for impaired renal function:

- Pediatric Renal Antibiotic Dosing Recommendations (LPCH Housestaff Manual)

O Meropenem - Prolonged infusion (PREFERRED all indications)

O Merapenem - 30-minute infusion - Regular dose (All indications except for Meningitis or Cystic fibrosis respiratory infection)
20 mg/kg, IV, q8hr, Guidelines: Standard infusion over 30 minutes; Maximum of 1 gram per dose

O Meropenem - 30-minute infusion - High dose (Meningitis or Cystic fibrosis respiratory infection)
40 mg/kg, IV, qBh, Guidelines: Standard infusion over 30 minutes; Maximum of 2 gram per dose

O Meropenem - 30-minute infusion (Other)
IV, g8, Guidelines: Standard infusion over 30 minutes; Maximum of 2 gram per dose.




